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e TENSILE STRENGTH AND WEIGHT LOSSES 7 WARFEHOUSE
EXP D TEST ATERIAI

The results obtained are presented in 2. 1 for cotton based samples and Fig 2
for leather based samples which revealed that there was a decrease in both the we ™ ht and
tensile strength of the warehouse decayed test samples. The effect was more pronounced
on the cotton textiles uniforms than t leather ©  ed uniforms and during the rainy
season than dry seasorn.

f. SWELLING BR™™ LIANT BLUE AND METHYLENE BLUE TESTS

The results of the of the swelling test showed that some fibres of cotton based
samples had even swelling and lacked globular formation while others showed different
swelling and  “obu’  formartion.

The brilliant blue test results showed spots on some | rts of the cotton textile
samples which were dewecied because of the characteristic intensive colouring.

The Methylene blue test also showed some spots on the test fabric. However, a
higher degree of stuiming of the atfected test materials were observed.
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